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Small Punch Creep (SPC) test is one of the semi-destructive tests employing miniature
specimens. Some factors of the SPC test affecting test results were experimentally studied.
It was found that rupture lives conducted in air were quite different from those in vacuum
when the rupture life was shorter than 1000 hours. This result depended on the influence
of the oxide film and the coefficient of friction. However, there was a good relation between
the stress in the conventional uni-axial creep test and the load in the SPC test when the
rupture rife was the same. This relationship helps to evaluate remaining creep life of
long-term serviced components under elevated temperatures.
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